



Center of Engineering Laboratories For Testing & Calibration مركز الفحوصات الهندسية والمخبرية والمعايرة



Test of MARISEAL 250 Liquid-applied polyurethane water proofing membrane

Client Name : Awazel Kuwait Co. Report No. : 110514036
Test For : Awazel Kuwait Co. Date : 12/11/2014
Project Name : N.A Page : [1 / 1]
Contract No. : N.A

Sample Description : Polyurethane Water Proofing Membrane Sample in Good Condition.

Test Name	Units	Results					Average	Standard
		1	2	3	4	5		
- Tensile Strength:	N/mm ²	9.37	9.39	10.45	9.80	9.91	9.79	ASTM D412
- Ultimate Elongation:	%	1001.2	1044.4	1041.1	985.4	994.6	1013.3	
- Hardness Shore A:	—	62.0	61.0	61.5	62.0	62.5	61.8	ASTM D2240



Dr. Abdalrahman Al Sulaili
CELTC Manager

د. عبد الرحمن السليلى
مدير مركز الفحوصات الهندسية والمخبرية والمعايرة
كلية الهندسة والبترون - جامعة الكويت